
-2- Model G0768Z (Mfd. Since 02/17)

G0768Z Unique Parts

109

128 129

130

131

131

132133

134

134

135
136

155

149

151 152

154

181 182

183
184185

186

193

187
188

134135
136

zero

zero

zeroin
mm

mm
inch

X

Y

Z

194

419

420

421

442

443

445
444

Specifications
Motor: 600W (3/4 HP), 110V, 1-Ph, 60 Hz, 10A
Swing Over Bed: 8-1/4"
Distance Between Centers: 15-3/4"
Swing Over Cross Slide: 4-5/8"
Spindle Speeds: 50 – 1000, 100 – 2000 RPM
Spindle Type: Intrinsic Back Plate
Spindle Bore: 0.787" (20mm)
Spindle Taper: MT#3
Tailstock Taper: MT#2
Tailstock Quill Travel: 2"
Maximum Tool Size: 3/8"
Cross Slide Travel: 3"
Compound Travel: 2-1/8"
Weight: 144 lbs.

Date

S/N

Mfd. for Grizzly in China

50 1000
2000100

G0768Z

A B

M

Spindle Speed RPM

100-200050-1000
A B

To avoid high-speed starting, turn dial 
to lowest position before starting.

RPM

704

710

189190

191

182

192

182195

196

REF PART # DESCRIPTION REF PART # DESCRIPTION
154 P0768Z154 CROSS SLIDE 192 P0768Z192 FLAT WASHER 3MM, PLASTIC
155 P0768Z155 SADDLE 193 P0768Z193 DRO DISPLAY UNIT
181 P0768Z181 X-AXIS DRO SENSOR 194 P0768Z194 DRO POWER CORD 2W 18G 72" 1-15P
182 P0768Z182 CAP SCREW M3-.5 X 16 195 P0768Z195 Z-AXIS SENSOR CONNECTING PLATE
183 P0768Z183 X-AXIS MOUNTING PLATE 196 P0768Z196 HEX NUT M3-.5
184 P0768Z184 CAP SCREW M3-.5 X 20 419 P0768Z419 BED
185 P0768Z185 FLAT WASHER 3MM 442 P0768Z442 Z-AXIS SENSOR BRACKET 30 X 30 X 400
186 P0768Z186 SPACER 3 X 7 X 11, PLASTIC 443 P0768Z443 PHLP HD SCR M4-.7 X 12
187 P0768Z187 X-AXIS SENSOR BRACKET 9 X 29 X 182 444 P0768Z444 LOCK WASHER 4MM
188 P0768Z188 CAP SCREW M3-.5 X 6 445 P0768Z445 FLAT WASHER 4MM
189 P0768Z189 Z-AXIS DRO SENSOR 704 P0768Z704 VARIABLE SPEED LABEL
190 P0768Z190 Z-AXIS SENSOR MOUNTING BRACKET 710 P0768Z710 MACHINE ID LABEL
191 P0768Z191 SPACER 3 X 7 X 6, PLASTIC




